CASTCO TESTING CENTRE LIMITED

T'est Report
Jimensicw and Mass of Cast I'-on Drain Pipes, Fitting and Their Jc
[BS 437 : 2008 Annex A2 to AY (Clause 4.3 & 4.4)|

Page 2 of 2 page’s)
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E‘mail: info@castco.com.hk  \Website: WWWCaSICU.Corhk

Castco LRN : 20117

Date of issue : 17-Bezemher 2020

Appendix Page 1 of 2 page(s) [

Details as szpplied by customer
Customer : Cheung Hing Foundry (HK) Limited
Address.© 299 Pak Sha Tsuen, Kung Um Road,  uen ".ong, Hong Kon

J #733% 33, On Kui Street, Fahing, .ong Kong.
BB 8 %4 #i29A%  Z9A. On Chuen Street, Farlin , Hone .wi._

stk epor’
Dimension and Mass of Cast [run Di vir Pip s, Fiti ng  nd Their Joints
IBS 437 : 2008 Arnex \2 to »J (C ause 4.3 & 4. )|

B %S S AR A Hee
CASTAN TESTING CENTRE LIMITED A

: 2597 8333 n 6

Fr < 2597 8399 HOAS 032
TEST

Castco LRN : 201130-2283 DIM

Customer's ref. no. : --

Job title : -~ Cortract no. : -
Sample description : DN75 High/Invert P-Trap v itii i “ible nint
Manufacturer : Cheung Hing Foundry (HK) Limit. 4
Brand name : CHF - Q’
- Nominal bore: 75 mm
Nominal Length: -
Nominal Mass: 12 kg
Type of joint: Flexible joint
Laboratory test result
Date sample received : 30 Nov .mc r 220 Date of test : 01 December 2020
Dimensions Check
Specimen no. :201130-2283
< A =
s i I BS . tuiremen. Product requirement from code
Dimensions Mzasured mean value
; from fig, e -- no. --
A | E 275 mm 279 mm
B | - 204 mm 202 mm
C - 280 mm i 278 mm
J 80 mm 89 mm
S - 83 mm 82 mm
T I - 7 mm 8.1 mm
[&8) ; - 90 mm | 91 mn,
< - 75 mm 1 71 mm
X - 11y »m 113 mm
Mass - 12 kg 12.0kg
Remarks : 1. Tc.* result re.. *as only to the specimen tested.
2. Compu. nce che « against BS 437 : 2008, Annex A2 to A9, Clause 4.3 ¢ ' 4 was nc nossible as this fittu.
could not be “ und in the standard (effect of measurement uncertainty he< not . »en taken ~to account).
" Samples Submitted by : Asia Development (HK) Limited
l 4.C u try of Origin : China
S e — e -
== TS Y GO S = R W 21
ASTCO 1# 4 &5 ;\‘”%{\ el B N ‘;] |5I!_n8lm - 1N \
e e CAS™ CO TES'NG CE*.(RE LIMITEL | TIONG KA MAN
Senior Manager
Form No. PIPE DIM437_2008 T1 4 31072019 ™

& 4 % 33 AL
S8 1730 A B Py
" OB R P # 29
Tel: 2697 8333 Fax: 2597 839

Page 1 of 1 page

Test Certificate
Hy. static I« * on Cast Iron Pipe

\. -house method . - . on BS 437 : 2008 Clause 1)

Date of issue : 18 Dece 1ber 020
Castco L. N:201,70-2283 HYD

Details as supplied by clien.

C stomer : Cheuny, Hing Foundry (. Limited Customer's ref. no. : -
Addr s :299 k. X Sh Tsnen, Kung Um Road, Yuen Long, Hong Kong

Jo' title: —~ o temetno.: -
Samy. "> descri tion : JN75 Higu "vert -Trap with Flexible Joint

Bi.~dname: cr f -

Manufactui. - : Cheung “"ing Foundry (HK) Limited

Laboratory Test Resuu

ties as listed in the HOKYAS directory of accredited laboratories.
iginal copy or the labiyatory’s certified true copy is valid

Date received : 30 November 2020 Date of * st: 01 D cember 2020

’;pecim:n 0. I 211130-2283
I:c!ual in. mnal hydrostatic pressure appiy (Ba;.‘I 35
Sustain pericd ’sec)’ 30
a

Tesi result | Passed

Rer arks: 1. Test results relate only to the 5, ~cimen tes ~d (effect of rieas reme t uncertainty has not been taken into account).

2. Samples Submitted by : Asia Devei. *ment (HN, 'imitea:
3. Country of Origin : China

0
(54
Checked by: ‘A_ Certified by: \\ AW? /Vh‘

SIT KWAN NING End of Report
Senior Supervisoe ? WONG KA MAN
Form No. PIPE HYD In-bouse_T dd 030672020 06 Senior Manager

& ) 4% B 433 8 AH 4] S 6 B . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
& Ay 4 % B 4730 3587 € & 2 14 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
% # # 4 % 2 # 29A %% - 29A, On Chuen Street, Famnling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Webg¢ita. sasiconom.bl
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h R ERF SRR A G
CASTCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399

| CASYCO

R B IRER
FHNHEL9AR
E-mail: info@castco com.hk

33, On Kui Street, Faniing; Hong-Kong.
29A, Cn Chuen Street, Faning, Hong Kong.
Wobsite: www.castco.com.Fk

Test Report
Metallic Materials (Steel - Structural) - Brinell Hardness Test

A B RRF AR Hie
cAeTAn TESTING CENTRE LIMITED ns

§n U #7333 30, On Kui Street, Fanling, “.ong Kong. 1 : 2597 8333

N hadunann et Y T A A

Tist R -port
Metallic Materials (Steel - S rucy 'r2 ) - " rinell Hai Iness Test
(BS EN 130 ¢ 706: Pact 1: .999)

(BS EN IS0 6506: Part 1: 1999)

Date of issue : 18 L'¢cember 2020

Date of issue : 1 $-Decemher 2020
Pege 2 of 2 pages

Castco LRN : 201130-2283 BH

Page | of 2 pagcs Castco LRN : 2 Test results:
Details as supplied %y customer: indentation Inden:aflon d amets FliBetohimesns: Corrz:ponding
(2 directi ns) 1 hardness value Results
Customer : Cheung -ing Foundry (HE) Limited Customer's ref. nj 1o (mm) (.} (HB)
Address : 299 Pak Ska Tsuer, Kung L m Road, Yuen Long, Hong Kong Contract no. : -- 1 4.18 4.1 209 Passed
4.21 203 P:

Job title : 2 ks aed

3 422 | 4.2 i 204 Passed
Test piece description : DN75 High Irvert P-Trap with Flexible Joint | 5 i
Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4 | |
Test piece no.: 1 — I
Test results: \
Date received : 30 November 2020 Datz of test : (5 December 2020 \_r
Test specimen thickness : 9.73 mm Test temperzture': 20 °C L
Sketch of Test loca ions !

I N A Sk
1 2 3 — i =
O (& ) L, | l = ! I
T sting Teck vique : Brinell hardness
1. Hardness scale : HBW10/3000

Force/diameter ratio : 30

. nad symbol : Newton

He d time : 128

“ alibration with reference block prior to testing : Accept
6. Surface finish : clean, smooth

@

l Rer urks

AL ~ IR,

2 "Samrie

Form No. NDT(ST) BH_MTL_T1 34 06/13/20)8 08

HKAS has accredited this laboratory (Reg. No, HOELAS 032) o
This report shall not be repreduced except in full, without writtd

BH

) & K o R F
LAS',CO TEST'NG CF”.TRE LIMITED

5657

4 B $733% 35 On Kui <*reet, Fanling,-Hong -Kona 1ol 3555
42 2 B129A%% — 20 O ShuenrSy A1, Fanling, Hong Kong. Fax: 2597 8399

fowecastco.comhk  Weu.™* : ww castco.c. m.hk

= o

Tes. Report
wieta.. ~ Materials - J~n.le Test of Metallic Mater als
(BS EN 10002-1 : 2001)
Date of issue : 18 Decembe 2020

Page 1 of 1 page Castco s RN : 2 1130-2283 TEN

Customer : Cheung Hing Foune.  (HK) Li. ted Customer’s Ref. No, : -
Addr s :299 Pak _" a Tsuen, Kung  ~ Road, Yuen Lon , Hong Kong

Cr stract N Job Title : --
Jrigin £ coppertut : — Supplier : -
Gra' . & Form of co per tube product : - Location in we-' - -
No. . Type of sp/ .imen « .pplied . * no. DN7’ High Invert P-Trap with Flexible Joint

Nomi al thi «ness: 1 46°.m

. ~ceptance . dard : 7 S 437 : 2008 Clause 4.5 Table 4

Laboras. v Test Re. It

Date Received : . Novembe, 20 Date Tested : 05 Dec mber 2020

Tensile Test

1.T st esults relate only to the specimen tested (effect of aeasurement . *certainty has not . :n taken into account).
= L SV )

WONG KA MAN
Seiior Manager

hies as listed in the HOKYAS directory of aceredited laboratories.
iginal <opy or the labdratory's certified true copy is valid.

BH

_ T
!l Type Org. X-sect | Org. Ga» . “ald Tensuc Position
i
I' Specimen | Grade & Width | Thickness Area L agth € cength ! Strength | Elongation of Remark
| Identity Prepar'n (mm ) (mm) (mm®) _mm (M.a) | (MPa (%) Fracture
I 201.70- - "
983 i = 8.21 11.46 ;i 93.99 l ‘ 28 - Valid -
I_ |
i i | 1
Remarks : ————
1. egends: A - Proportional ; B = Non - prorortiona: M - Machined ; N - Unmachin:d 5
+ This measurement is 'invalid' which relates to the p. *ion of fra ‘ure only.
Test “esults telate only to the specimen test 1.

 Test esults comply with 53-4237.: 2008 . 4.5 Table « “~ffect of measurement unc. tainty 1as not been taken into account).

+. Sar Hles Submitted by : Asia Development (HK, ” imited.

5. C untry of Origin : China

. Manufacturer : Cheung Hing Foundry (HK) Limited.
Checked by : /4'&?\ Approved Signatory : \\\ A9 )‘/\'\
SIT KWAN NING
Senior Supervisor End of Report WONG KA MAN
Senior Manager
Form No. ST BSEN 10002-1_2001 T2 dd 12/08/2017 o6
HKAS has accredited this laborstory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed ini el laboratories,
d.

This report shall not be reproduced except in full. without written approval from this laboratory. Only the original copi.a




m h & XA R P ARG PR RS HEE
CASBTCO TESTING CENTRE LIMITED CASTA2 TEESTING CENTRE LIMITED ns'
37, On Kui Street, Fafling, “.ong Kong . 12597 8333
! i ® oz - +
West Report E-mail: mioﬁc:stgé i:r: ;l: “‘;'J:)sf?:' Swrc‘::s'l:;f:;oiq:n 5 iy V o 5
Dimensiox: anc Mass of Cast Iron Draiv Pipes, Fitting and Their Jo S o i == _‘ st R port o
'BS 437 : 2008 Ann2x A2 to AY (ClI: 43 & 4.4 . . A P A . . .
BEEAL AT (Chipredd )l Dimension and Mass of Cast Irc 1 Dr in ipr ,, Fitt. 1g 2 1d Their Joints
iBS 437 : 2008 Antiex ‘2to » (C) used.3 :44 |
Page 2 of 2 pageis) Castco LRN : DP02 R
Date of issue : U2 November 2020
Appendix Page 1A of 2 page(s) e[ Castco LRN : DP0200713-077 DIM
Details as sunplied by customer
Customer : Cheung Hing Foundry (HK) Limited Customer’s ref. no. : -
Address : 299 Pak Sha Tsuzn, Kung Um Road, ¥ uen I sng, Hong Kcug
Job title : - Contract no. : -
Sample description : DN100 High Invert P-Itap sitht >vibie Joint
Manufacturer : Cheung Hing Foundry (HK) Limit. 1
A Brand name : CHF -4
Nominal bore: 100 mm
Nominal Length: --
Nominal Mass: 14kg
X ‘I Type of joint: Flexible joint
'__ Laboratory test result
-5 9 > - :
H S Date sample received : 13 July ~J.! Date of test : 22 Jaly 2020
{ - Dimensions Check
P no. : DP0200713-077
- ’ BS . ~auiremen. Product requirement f'om code
Dimensions Measured mean value
= v from ti, re -- no.—-_ |
A - 335 mm 340 mm
E 1¢ = B - 291 mm 296 mm
ol CHF-& C - 231 mm 235 mm
B:«y\.:ﬂ O} ! H 14 mm 1437 mm
( J - 75 mm 80 mm
oD 117 ( 2/-1)mm 117 mm 11, mm
3 : > 50mm 80 mm | 85 m.
r > 6.7mm 6.7 mm | §... mm
D, - 10¢ mm 101 mm
X1 - 140 mm 140 mm
M. s 14.0 (-2.1)kg l4."o 14.2kg
_ —= w A
Remarks : . Test result rei..es only to the specimen tested.
.. Te t results of the sample comply with the requirement of " _~.. 2008 Annex AZ. A9 C iuse4.3 & 4.4
l ( .fe * of measurement uncertainty has nct been taken i .o account).
Y — — 3 amn ssunnlied hveAsia Degeisaman: I imits —
|!s‘; » mort-af L. “tcoLRN :
& 2k A b s - =
#h &R TS R d
CAS" . CO TES 'NG CF’.(RE LIMITED & Al W ,\{\\
“Cignaiony ok
Form No. PIPE DIM437_2008 T1 dd 31 07/2019 [

#
& B o 8 & 2 # 29

Tel: 2697 8335  Fax: 2597 839

Page 1A of 1

Test Certificate
Hyu ~static T * on Cast Iron Pipe

\+ house method b. - . on BS 437 : 2008 Clause 1)

Date of issue : 09 Nove 1ber 020

page Castco L1 N: DPU."0713-077 HYD

Details < supplied by clien.

C stomer : Cheung Yling Foundry (s.”" Limited Customer’s ref. no. : --
Addrr ;s : 299 F. % Shi Tsnen, Kung Um Road, Yuen Long, N.T.
Jo' title: - Coot=netno.: -
Samp. descri tion : JN100 Hig. "nver P-Trap with Flexible joint

Bro dname: ¢ F -

Manufacturc - Cheung "'ing Foundry (HK) Limited

I;p:cimcn 20. | D1 1200713-077

Actual inc mal hydrostatic pressure apply (BL‘! 7} 35 7
Sustain_perl: ‘sec) 30

;esx result | Passed

Laboratory Test Resut

Date received : 13 July 2020 Date of * st:22 Ju y 2020

WONG KA MAN

Senior Manager

tics as listed in the HOKZZAS directory of accredited laboratories.
riginal copy or the labd/atory's certified truc copy is valid.

DI

L
O

1. Test results relate only to the . ~ecimen te.*»d (effect of mea arcimi 1t uncertainty has not been taker into account).
2. Sample supplied by : Asia Develoy. *ent (HK ) . ‘mited.
3. Country of Origin : China
4. This page no. 1A of test report supersedes p.._ no. 1 of the.pre: .ous test report of Castco LRN ;
DP0200713-077 HYD issued on 20 August 202v.
5. Test report for (In-house method Base on BS 437 : 2008 Clause 1 : is ch#nged due to typographical error.

Checked by: wﬁ#v | %LH \ W"""‘q -

Senior Supervisor WONG KA MAN

Senior Manager

Rer ark :

Certified by:
End of Report

Form No. PIPE HYD In-bouse_T dd 0310672020 6

| .2 648 . 6/F, Techno Centre, 33, On Kui'Street, Fanling, Hong Kong
£47 % d .20 1 # « 1/F, Sun Ling Plaza, 30, On Kui Sireet, Fanling, Hong Kong.
5 4 2 i 29A i+ 29A, On Chuen Street, Fanling. Hong Kong:
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Web£iteimmmncastoo.com.hic
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CAS3TCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399

4 JEBT33% | 33, OpKui Street, Fanilgg; Hong—Kong.
t 8% 2 #129A % | 29A, On Chuen Street, Faniing, Hong Kong.
mail: info@castco.com hk .- - Websita: www.castco.com.h,
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Test Report
Metallic Materials (Steel - Structural) - 3rinell Hardness Test
(BS EN IS0 6506: Part 1: 1799)

Date of issue : 20 Aazust 2020

Page 1 of 2 pages Castco LRN : DY

Details as supplied »v customer:

Customer : Cheung {ing Foundry (HE) Limited Customer's ref. n
Address : 299 Pak Saa Tsuen, Kung Um Road, Yuen Long, N.T. Contract no. : -~
Job title : -~

Test piece descripticn : DN100 High Invert P-Trap with Flzxible joint

Acceptance standarc . BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

=¥

R

CASTCO R
e #7335

EEH29AM

E-mail: info@cdstco.com.hk

3%, On Kui Street, Fanling, ' ong Kong.
239A, On Chuen Street, F:
\WeDsite! WWW.LdsiCo.C

Tust R port

(BS ENISO ¢ 706: Pait 1: .999)

Date of issue : 20 August 2628

Page 2 of 2 pages
Test results:

Bl H R A E
(ASTAN TESTING CENTRE LIMITED

.+ 112597 8333
12597 8399

TEST

Metallic Materials (Steel - S ruct 'r2 ) - " rinell Hai Iness Test

Casteo LRN : DP0200713-077 BH

Indentation lndcn@ont g ¥ L. 'entati ; meass Comespding
= (mi) hardness value Results
: m) (HB)
1 2. Zi 5 190 Passed
2 2.26 2. 1% 2 220 184 Passed
3 2.10 | 2.18 2.140 108 Passed

Test results:
Date received : 13 July 2020 Date of test;: 13 August 2020

Test specimen thickr ess: 6.96 mm Test temperaure : 24.0 °C

Sketch of Test locas

I 4 P

— (77 7]

T

Q

Testi. ~ Techniy, - : Brinell hardness

Hardness scale : HBW5/750
“aree/diameter ratio : 30
Le .d symbol : Newton

&

Form No. NDT(ST) BH_MTL_TI /6 0611720/

&b 4 ® #7338

33, On Kui &
& 8 a2 gr29A3
£-fail: info@castco.com.hk

HKAS has aceredited this lafqratory (Reg. No. HOBLAS 032) u

This report shall not be represiuced except i full, without writte|
Date of issue : 20 August 20 )
Page 1 of 1 page
B I I Details as supplied by cus omer

Customer : Cheung Hing Founa. * (HK) Li: ‘ted
Cc .tract N~ Job Title : --
srigin r . copper tub : -~

Grad & Form of co' per tube product : -

No. « Type of spe imen s pplied : -

CAS'.CO TES::M'G CF' TRE LIMITED

.SUen Stre * Fanling, Hong Kong
wwy, ~astco.co. hk

wieta. > Materials - 2 »as fe Test of Metallic Mater als

Addr s :299 Pak = 2 Tsuen, Kung ¢ - Road, Yuen Lon N.T.

n0. DN1(, High Invert P-Trap with Flexible joint
. ~ceptance .~ sard : T3 437 : 2008 Clausc +.5 Table 4

" old time : 128

Calibration with reference block prior to testing : *
l Surface finish : cleaii, Smocth

L _Renad __ 1 ‘esty sultsrelate onhutothe sotimen tagied (oo meac

A ag

& X B s TR E]

Tei 2597 8333
Fax: 2597 8399

et Fanling, —Hang. Kong:

Tes. Report

ment urce. ~inty has not been taken into account).

/Al KWOK
B.Sc., O Eog., MICE, MHKIE
Registe/ Professional Enginecr

Fytcutive Director

(BS EN 10002-1 : 2001)

ics as listed in the HOKWAS directory of aceredited laboratories
iginal copy or the labdydtory’s certified true copy is valid.

Castco L 3N : . '0200713-077 TEN

Customer's Ref. No. : -

Supplier : -~

Location in wo-'

Nomi al thic .ness : 7. 8 mr

Laborai. ™ Test Re. 't

. Test esults relete only to the specimen testr ..

3 Test zsults comply with B3427.:2008 Co.

5.C untry of Origin : China
. Manufacturer : Cheung Hing Foundry (HK) Limited

Checked by : =

Senior Supervisor

Form No. ST BSEN 10002-1_2001 T2 dd 12/0572017 3

Date Received : 1. Tuly 2020 Date Tested : 13 Aug. 't 2020
Tensile Test
_ T
!! Type Org. X-sect | Org. Gar Teld Tenstic I Position
|| Specimen | Grade & Width Thickness Area L igth S ‘ength ! Strength | Elongation of Remark
| Identity Prepar'n (mm ) (mm) (mm®) | mm (Ma) | (MPa_ (%) Fracture
IJDPOZOU, A - = 7.87 7.88 61.98 | ¢! - Valid -
LS | |
. l | l
i Remarks :
1, . »gends : A - Proportional ; B = Non - proportiona: , M - Machined ; N - Unmachined ;

+ This measurement is 'invalid' which relates to the po.“ion of frac 'wre only.

* 5Teble 4 ~ffact of measurement unce tainty as not been taken into account).

v Samr sles supplied by : Asia Development (HK) . nited.

Approved Signatory : b)\ \ l"\_ VJ//\\
End of Report J
WONG KA MAN
Senier Manager

HKAS has accredited ‘2. No. HOKLAS 032)

is laboratory (

This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy-oriie+:

laboratories.

under HOKLAS for specific laboratory activities as listes

BH
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“est Report E
Dimensicn and Mass of Cast I -on Drain Pip:s, Fitting and Their Jc
[BS 437 : 2008 Anrex A2 to A (Clause 4.3 & 4.4)]

SRR N F)
CASTCO TESTING CENTRE LIMITED

& /-
CASTAN TESTING CFNTRE

-8 9-4 B #733% 35, On Kui Street, Fahlng, ' ong Kong.
FHR B R L H29A%
-mail: info@cgstco.com.nk  Websiterwwvwvastoooorink

T: it R port

HB P LA R A F

™l ; 2597 8333
29A, On Chuen Street, Farlin , Hone *._0 > Fz .: 2597 8399

LIMITED

Dimension and Mass of Cast Io 1 Dr. in T ipe’ , Fitti \g a \d Their Joints
[BS 437: 2008 Anrex. 2to ~" (Clr ise 4.3 & 4.4)

P: 2 of 2 (s 3
age2 of 2 pagels) Castco LRN: DPOZ || gt gissue : 05 May 2621
. Page 1A of 2 page(s) Castco LRN : DP0200910-059 DIM
Appendix
Details as supplied by customer
Cuztomer : Cheung Hing Foundry (HK) Limited Customer’s ref. no. : -
Address : 299 Pak Sha Tsuen, Kung Um Road, Y en L¢ g, Hong Kong
A Job title : - Coniract no. : —
Sample description : DN159 High livert P=Trap. ‘itic F, *xible Toint
Manufacturer : Cheung Hiig Foundry (HK) Limite 1
Brand name : CHF -4
Nominal bore: 150 mm
Nominal Length: -~
Nominal Mass: 26.5 kg
Type of joint: Flexible joint
Laboratory test result 7
Date sample received : 10 Septe .. <-2. 20 Date of test : 21 September 2020
Dimensions Check
Specimen no. : DP0200910-059
& 2 B> . »quil 1 i
Dimensions l . quireme; Product requirement from code Measured mean value
om 1 re - no. -
A i 420 mm | 422 mm
B y y 4 A~ 350 mm \ 353 mm
cl | - 308 mm | 310 mm
J . - 90 mm 90 mm
OoD 17.(+2/ 1) mm 171 (1) mm 73 mm
Ry S >5. mm 80.0 mm 83 'm
1 : 7.7 mm 7.7 mm | 09401
A _ - 50 (1) mm I loe mm
X - 191 (- 'Y mm 192 mm
Mass 26.5(-3.98) kg 26.5kg 26.7 Ky j
2 } -
Remarks : Test result res.* s only to the specimen tested.
2 Test results of the sample comply with the requirement of BT "~~ 2008, Annex A2 . A9, Clr ise 4.3 & 4.4
l (ef 2 of measurement uncertaiziy iias no; been taken int account).
____ _3.€ mpl Submitted by : Asia De veloprient (HK Y Limite 1 -
kﬂll . =strepori FLRN DP0200910-059 DIM
& sr LR & =
Bh B AR T RAE
CAS’.CO TES.'NG CF’.[RE LIMITED |
Form No. PIPE DIM37_2008 T1 dd 310772019 s \‘I\\ g l,jo M\/\
T

CRS
H
Tel: 2597 8333 Fax

[y
TR
2 # 29
2597 839

Test Certificate
Hyu. ~static Te. * on Cast Iron Pipe

(i house method b. - on BS 437 : 2008 Clause 1)

Date of issue : 09 Nove 1ber 020

Page 1A of 1

page Castco Li N: DP0.0910-059 HYD

Details »< upplied by clien.

C stomer : Cheung "{ing Foundry (1. Timited

Customer's ref. no. : --

Addr 5s : 299 Pz Shi Teren, Kung Um Road, Yuen Long, Hong Kong

Jo' title: --

£ Senctno.: -

Samp. descr? tion : UN150 Hig.. 'nver P-Trap with Flexible Joint

Bro dname: cr f -4

Manufacture. * Cheung . “ng Foundry (HK) Limited

Laboratory Test Resun

Date received : 10 September 2020

Date of * st: 21 Se stember 2020

l;p:cimcn 0. | D1 1200910-059

Actual in.. mal hydrostatic pressure apply (B-L‘I /] 35 /]
Sustain period ‘sec)| 30 ]
;esa resuit | Passed

Rer aark :

Checked by: /ﬂ.ﬁv

Form No, PIPE HYD In-house_T 44 03/06/2020 6

1. Test results relate only to the s, »cimen tes ~d (effect of mee urem: 1t uncertainty has not been take: into account).
2. Samples Submitted by : Asia Dever. *ment (Hx, '.imitec
3. Country of Origin : China
4. This page no. 1A of test report supersedes page . ~ 1 of the = vious test report of Castco LRN
DP0200910-059 HYD issued on 21 October 2020.
5. Test report for (In-house method Base on BS 437 : 2008 Clause 1 : i:
Certified by:

L \1awiVh
ITK End of Report J
Senior Supervisor WONG KA MAN

~r Manager

ian ged duz (o typographical error.

%2 S 7
CYok

333 %4 .26 HE . 6/F, Techno Centre, 33, On KuiStreet, Fanling, Hong Kong.

30347 % .2 | # - 1/F, Sun Ling Plaza, 30, On Kui'Gfreet, Fanling, Hong Kong.
F & B % % #f 29A %% * 29A, On Chuen Street, Fawlir Hong Kang:
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk WebZite. oocioo-com.bl

Fub story :
WONG KA MAN

Senior Manay

ties as listed in the HOKYAS directory of accredited laboratories.
iginal copy or the labdytory's certified true copy is valid.
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Eh & AR P SHR DG
CASTCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399

BN H R EEIIH
RN BRDHRA%

E-mail: info@castco com hk

b B

HoRARE N2

E-mail: info@cistco.ct

33, On Kui Street, Faniing: Hong-Kong.
29A, Tn Chuen Street, Faning, Hong Kong.
Websit2: www.castco.com.hg

Test Report
Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN I$0 6506: Part 1: 1999)

Date of issue : 21 Cctober 2020 Page 2 of 2 pages

Date of issue : 21 October

R N X
cAeTAN TESTING CFNTRE LIMITED

1: 2597 8333
Fz . 2597 8399

HE
RS

HOQLAS o032
TEST

333k
9A
om.hk

3%, On Kui Street, Fanlng, ' ong Kong.
Z9A, On Chuen Street, Faninc, Hone

W

G

'CISITE WWW.Casic

Metallic Materials (Steel - £ ‘ruc: 'r7.) - "rinell Hai dness Test
{BS EN.ISO ¢ 306: Part 1* 1999)

202

0
Castco LRN : DP0200910-059 BH

Page | of 2 pages Castco LRN : D Test results:
Details as supplied by customer: - JG
Indentation « iame :r 4 Correspending
Customer : Cheung Hing Foundry (hIX) Limited Customer's ref. ]“de::‘""“ oati L. enn:; "‘)mems hardness value Results
X (m |

Address : 299 Pak Sha Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : - S~ (HB)

. 1 473 214 Passed
Toh e~ 2 716 211 Passed
Test piece description : DN150 High ‘nvert P-Trap with Flexible Joint 3 4.18 209 Passed

Acceptance standarc = BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:

Date received : 10 Szptember 2020 Date of test | 25 September 2020

Test specimen thickaess : 6.36 mm Test temperzture : 28 °C

Sketch of Test loca iions

1 2 3
O O O [ A\

Form No, NDT(ST) BH_MTL_T1 3 06/11/2018

B MR E#33R
&0 828294

Conaii-iio@castco.com.hk

Eevait

33, On Kui < aet. Fanling,Horna Kang.
20 O Thiuen Su. o, Fanling, Hong Kong.
Web.* : ww sastco.co 2 hk

Testi. ~ Technuy, "o :

e B RS TR
CAS/CO TES.'NG CF’,TRE LIMITED

Brinell hardness
Hardness scale : HBW10/3000
arce/diameter ratio : 30
L ad symbol : Newton
sold time : 128
Calibration with reference block prior to testing - *

2.
3.
4.
5.
6. Surface finish : clzau, sSmooth

l_ R mar’ 1 Test sults relate anhets slip o atimen jested (cf80t . Cmear “magt unice. *ainty has not oeen taken into account).

et

2597 8333
Fax: 2597 8399

ng.. MICE, MHKIE
Professional Engineer
Executive Director

ties as listed in the HOKZAS directory of accredited laboratories
riginal copy or the labo/atory's certified true copy is valid

Casteo L N : L 0200910-059 TEN

Tes: Report
HKAS has accredited this laeratory (Reg. No. HOELAS 032) 2 . . :
This report shal notbe eprdgbaced except in ful,Without writ wieta..’ > Materials - "> .le Test of Metallic Mater als
(BS EN 10002-1 : 2001)
Date of issue : 21 October = )20
Page 1 of 1 page
B I I Details as supplied by cu. ‘omer

Customer : Cheung Hing Founc * (HK) Li. ‘fed

Addr s:299 Pak = A Tsuen, Kung « ~ Road, Yuen Lon , Hong Kong
Ce atract N Job Title : -
Jrigin £ copper tub : -~
Grac . & Form of co per tube product : -

No. « Type of spr .imen « upplied : . n0. DN17 ) High Invert P-Trap with Flexible joint

« ~ceptance >. * Jard : T 3 437 : 2008 Clausc 4.5 Table 4

BH

Customer’s Ref. No. : -
Supplier : -
Location in w- *

Nomi al thi* xness: & ¢1m 1

Laborai. ~ Test Re. 't

. Test esults rclate unly to the specimen test: ..

+. San sles Submitted by : Asia Development (HK,, ~ imited.
5.C antry of Origin : China
. Manufacturer : Cheung Hing Foundry (HK) Ltd.

Checked by :

/Av

G

End of Report

Form No. ST BSEN 10002-1_2001 T2 dd 12082017

+ This measurement is 'invalid' which relates to the po.*ion of fra. “ire only.

2 Test zsults comply with 53427.:2008 C.. * 5 Table s ~fizct of measurement uncc tainty as not been taken into account).

Date Received : . " Septembe: 2020 Date Tested : 26 Sept mber 2120
Tensile Test -
!! Type Org. X-sect | Org. Ga» _. ] Teld Tensile Position
I Spegimen | Grade & Width Thickness Area L agth € vength ' Strength | Elongation of Remark
| | Identity Prepar'n (mm) (mm) (mm®) _mm _Pb ‘a) ! (MPa (%) Fracture
!DPOZOI:. ol - = 8.06 8.41 67.78 l 20 - Valid -
-059 i
RN | ol TEN
L Remarks: e
I 1.. °gends : A - Proportional ; B - Non - proportiona: , M - Machined ; N - Unmachined ;

W
BSc. C Eng., MICE, MHKIE
Registered Professional Engincer
Executive Director

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activitics as listed.in.f
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy

of dcersdited Iaboratories.
divaz dorali




Hh & X R PSA R A A SRR P AR
CASTCO TESSTING CENTRE: LIMITED CASTEN TESTING CENTRE LIMITED
b ¥ & #733% 35, On Kui Street, Fahling, ' ung Kong. Tl : 2597 8333
\ & 6B B % 4 #729A%  Z9A, On Chuen Street, Farjin , Hone ** -~ Fe .: 2507 8399
N . Test ch‘ort . TorT] . E-mail: info@castco.com.hk  Weosite: o “nk
Dimensici; and Mass of Cast I-on Drain Pipes, Fitting and Their Jc T st F esport
[BS 437 : 2008 Anrex A2 to A% (Clause 4.3 & 4.4)] Dimensior: and Mass of Cast Ir. n D. ain " ipe , Fit.'ng . nd Their Joints
[BS 437 : 2008 Aniex A2 to A7 (Cl use 4.3 . :4.4 |
Page 2 of 2 pages) Castco LRN : 20111 Date of issue : 17 Deceniber 202¢
Page 1 of 2 page(s) Castco LRN : 201130-2284 DIM
Al di
e Details as supplied by customer
Cuistomer : Cheung Hing Foundry (HK) Limited Customer's ref. no. : —
Adai=ss : 299 Pak Sha Tsuen, Kung Um Koad, Y sen L« g, nong Keng
Job title . Coatract no. : --
Sample description : DNZUG ifign Invert P-Trap vith . lexible Joint
Manufacturer : Cheung Hing Foundry (HK) Limi. 'd
Brand name : CHF -'§"
A Nominal bore: 200 mm
Nominal Length: -
Nominal Mass: 57 kg
Type of joint: Flexible joint
Xl Laboratory test result
T
t i Date sample received : 30 Nove *br 2 120 Date of test : 01 December 2020
Dimensions Check
- L Specimen no. : 201130-2284
Lo} p i - irestie i
7 [ —— L reqiu.ren. t Product requirement ficm code Measisa s valiis
from “oure - no. -
) B A | - 530 mm 537 mm
B ! - 404 mm 408 mm
xn - _'_ -
© C - 386 mm 379 mm
] _ 95 mm 100 mm
oD - 222 mm 221 mm
3 S | - 80 mm 8. mm
% [ - 10 mm : 1184, m
N - 200 mm B > tmm
pu} - < "mm | 244 mm
Mass - 57kg [ 56.5c
Remarks : 1. Test resuic ~lates only to the specimen tested.
2. Con,, 'iance che ¥ against BS 437 : 2008, Annex A2 to A9, Clause 4.> ° 4.4 was t poss ble as this fittir ,
could no. = fou d in the standard (effect of measurement uncertainty ha;: n.* been tak. * i1to account).
- Samples Subu.. ted by : Asia Development (HK) Limited
¢ Covntry of Origin : China
i, Y- ‘J‘v\ \,J’f‘/l !
_CASTCO #h &R TSR
e, LAS™ CO TEST'NG CEM (RE LIMITEL | WCNG KA MAN
Senior Manager
Form No. PIPE DIM437_2008 T1 dd 31 02/2019 e |
565 A2 733 S AR AL oo Certifionts
FRBHEEB0OHHTE P L oy 2
F & B B & 2 # 29 Higte: Ny o Costlron Fipe tics as listed in the HOKYAS directory of sceredited laboratorics
Tel: 2£97 8333 Fax: 2597 839 . -house method L.~ . on BS 437 : 2008 Clause 1) iginal <opy or the labdsitory's cert rue copy is valid.

Date of issue : 18 Dece 1ber . 020
Page 1 of 1 page Castco La N: 201, °0-2284 HYD -

Details as supplied by clien.

C: stomer : Cheung, Hing Foundry (..") Limited Customer’s ref. no. : --
Addre s : 299 k. X Sh. Tsuen, Kung Um Road, Yuen Long, Hong Kong

Jo! title: — (Or=tmactno.: —
Samy,~ descri don : JN200 Hig. 'nver P-Trap with Flexible Joint

Bi.*dname: Cj 7 -

Manufactui. * * Cheung “'ing Foundry (HK) Limited

Laboratory Test Resui:

Date received : 30 November 2020 Date of t st: 01 D cember 2020
‘ I;pecimen 20. ' 01130-2284
Actual in. -nal hydrostatic pressure appiy (Bz;‘I 35 I I D
i Sustain peric { ‘sec) 30 R —
(h
Test “esult | Passed

Rer arks: 1. Test results relate only to the 5, ~cimen tes ~ (effect of rieas reme t uncertainty has not been taken into account).
| 2. Samples Submitted by : Asia Devei. ~ment (Hx, Vimitea
3. Country of Origin : China

]
Checked by: % Certified by: = \l‘ WM l-\v

SIT KWAN NING End of Report
Senior Supervisor WONG KA MAN
Form No. PIPE HYD In-house_T dd 03/06/2020 s Seunior me

& B4 8 E B #7333 8 4] .2 6 4% . 6/F, Techno Centre, 33, On Kui'Street, Fanling, Hong Kong.
F A 5 2B #7303 8 ¥ .2 1 # + 1/F, Sun Ling Plaza, 30, On Kui'Gireet, Fanling, Hong Kong.
F & A H % 2 # 29A 3% - 29A, On Chuen Street, Fanling. Hong Kong:
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Webdita: www casten com hk




CASTCO TESTING CENTRE LIMITES | CASTCO |
m CASTCO TEESTING CENTRE: LIMITED CA S T

EX

BRSO D
caeTrn TESTING CFNTRE LIMITED

F B0 8 % B 33% | 33, Op Kui Street, Faniipg; Hong~Kong. 7 Tel : 2597 8333 G PS8 E #7333 37, On Kui Street, Fanipg, 'ong Kong. 2597 8333
A 5 % 2 #729A% ' 29A, Tn Chuen Street, Faning, Hong Kong.'  Fax: 2597 8399 & BB M 4 #729A%  29A, On Chuen Street, Faniin , Hone oo | . 2597 8399
E-mail: info@castco com.hk - - ‘ebsifs: www.castco.com.hx E-mail: info@cistco.com.hk  \WeIsite: WWW.CaSIC ithk
TistR port
Test Report Metallic Materials (Steel - S ruci 'ra’) - T rinell Har Iness Test

Metallic Materials (Steel - Structural) - 3rinell Hardness Test
(BS EN I£O 6506: Part 1: 1799)

Date of issue : 18 Cecember 2020

Page 2 of 2 pages

Date of issue : 13- December 2020

(BS EN 130 ¢ 306: Pa.t 11 999)

Castco LRN : 201130-2284 BH

Page 1 of 2 pages Castco LRN : 21 Test results:
2 3 [ i " Cotresponding
Details as supplied 5y customer: i : Indentation d amete & Ve —
iadentstion ( directi ns) (D€ TN MEANS | 2 dness value Results
Customer : Cheung ing Foundry (HE) Limited Customer’s ref. n| oy (om) () (HB)
Address : 299 Pak Sha Tsuen, Kung _m Road, Yuen Long, Hong Kong Contract no. : - 1 4.18 4.2 207 Passed
Job titl 2 4.17 122 207 Passed
ob title : 3 423 4% [ 201 Passed
Test piece descripticn : DN200 High Invert P-Trap with Flzxible Joint | .
Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4 [
Test piece no.: 1 =
Test results: \
Date received : 30 November 2020 Datz of test : C5 December 2020 [
Test specimen thickiness : 9.45 mm Test temperzture : 20 °C T
Sketch of Test loca'ions i =
g & 81 e
1 2 3 o |
O S O LA | I > y i

T sting Tec. nique : Brinell

H

Lt ool o

hardness

1d time : 128

1. Hardness scale : HBW10/3000
?  Force/diameter ratio : 30
* oad symbol : Newton

_alibration with reference block prior to testing : Accept

6. Surface finish : clean, smooth

— —— — — 2 Sam lec

ddneed€iat

sazals ¢ R S  ted

Form No NDT(ST) BH_MTL_T1 34 061112018 6

HKAS has accredited this ldpratory (Reg. No. HOKXLAS 032)
This report shall not be reprixtuced except in_ full, v ithout writt

BH

A e h &R &bl oy R
CASTCON CAS'.CO TESTING CE*. RE LIMITED

&b 8 &£ B #7333 3., On Ku “treet, Fanling, Hong Keng: — ~Tel: 25078355

BB BE 2 B20A% oo,

Famail @uasico.com.hk  Wec it . w. vcastco.. m.hk

Tes. Report
wacwal e Materials - “enr .le Test of Metallic
(BS EN 100021 : 2001)
Date of issue : 18 Decembe 2020
Page 1 of 1 page

L. wi(, Fanling, Hong Kong. Fax: 2597 8399

Mater als

Castco s RN : 2 1130-2284 TEN

Details as supplied by cu. ‘ome,

Customer : Cheung Hing Founc v (HK) Li: tted Customer's Ref. No. : --

Addre . :299 Pak "a Tsuen, Kung ."n Road, Yuen Lon¢ Hong Kong

Ce itract Ne = — Job Title : -
srigin ¢ . copper tut - : -~ Supplier : --
Grad & Form of co* per tube product : Location in wort= < -

No.. Type of spe imen ¢ ppliea . * no. DN2( , High Invert P-Trap with Flexible Joint

*ceeptance . o sard 1 T 3 437 : 2008 Claus. +.5 Table 4 Nomi al thic .ness: | 317 m

Labora, =v_Test Re -t

Date Received : "2 Novembe. 2020 Date Tested : 05 Dec mber 2. -0
Tensile Test
— T

!I Type Org. X-sect | Org. Gar~ Tield Tensue I Position

i

|' specimen | Grade & Width | Thickness Area L igth , S ength | Strength | Elongation of Remark
| identity Prepar'n (mm ) (mm) ( mm’) _mm (M a) | (MPa (%) Fracture
ll |

20: 70- ¥
i 2084 - = 8.12 11.31 : 91.84 . l - 26 - Valid -
| |

N n .

Remarks ;

1. egends: A - Proportional ; B~ Non - proportiona. M - Machined ; N - Unmachined |

+ This measurement is 'invalid' which r¢lates to the pe “fion of fra *urc only.

Test -esults relate only to the specimen teste ..

3 Test zsults comply withi BE437; 2008 €. 4.5 Table -, “~ffzct of measurement unc: tainty 'as not been taken into account).

<. Sam sles Submitted by : Asia Development (HN, ' imited.
5. C untry of Origin : China
£ Manufacturer : Cheung Hing Foundry (HK) Limited.

: szhw\wi\ﬁ‘

Checked by : Approved Signztory
SIT KWAN NING
Senior Supervisor End of Report
Form No. ST BSEN 10002-1_2001 T2 éd 1200572017 s

WONG KA MAN
Senior Manager

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in s HOKLAS directory of act:

& laboratories

This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copylar.the \aharatory's cesifisd e copy is yalid

l Rer arke 1.7 es. vesults relate only to the specimen t2sted (effect of .neasuremen. *icertainty has nc. » en taken into account).

I X

WONG KA MAN
‘Senior Manager
ities as listed in the HOKLAS directory of accredited laboratories.
wriginal Gopy or the lubgratory's certified truc copy is valid




Dimensici: and Mass of Cast I -on Drain Pip s, Fitting and Their J¢
[BS 437 : 2008 Anrex A2 to AJ (Clause 4.3 & 4.4)]

Page 2 of 2 page’s)

& E R P SRR A F
CASTCO TEESTING CENTRE LIMITED

F oy 8% #7333 37, On Kui Street, Fanlng, “.ong Kong.

““est Report i B R 4 B729A%  29A, On Chuen Street, Fariin , Hon iy

E-mail: info@cdstco.com.hk  \Website: Www.Castco.coniinls

T st R *port

Castco LRN : DP02

Diate of issue : 2i-Qctober 2020

CAST EHhaXEmP A RN

cAoTAn TESTING CENTRE LIMITED

+ 12597 8333

Fr \: 2597 8399

HE
RS

HOALAS 032

TEST

Dimension and Mass of Cast Irc 1 Dr.in “ipr ,, Fitt: 1g 2 1d Their Joints
iBS 437 : 2008 Annex . 2toa (C! use4.3.:4.4 |

Castco LRN : DP0200910-060 DIM

Appendix Page 1 of 2 page(s)
Cusfomer : Cheung Hing Foundry (HK) Limited
Address : 299 Pak Sha Tsuzn, Kung Um Road, Y uen 1 ng, Hong Kcnz

Customer’s ref. no. : -

Form No. PIPE DIMA37_2008 T1 dd 31072019

Job title : - Contract no. : —
Sample description : DN225 High Invert P-irap -ith-t svihle Joint
Manufacturer : Cheung Hing Foundry (HK) Limitc 1
Brand name : CHF - &
Nominal bore: 225 mm
Nominal Length: --
Nominal Mass: 73.5 kg
Type of joint: Flexible joint
Laboratory test result
Date sample received : 10 Sept: mc r2 20 Date of test : 23 Szptember 2020
Dimensions Check
Specimen no. : DP0200910-060
. . BS . quiremen. Product requirement fiom code :
Dimensions Mcasured mean value
; from tig, re - Me— 3,
A - 571 mm 570 mm
B - 475 mm 475 mm
C - 442 mm 445 mm
H 17 mm 18.25 mm
J 115 mm 20 mm
oD 254( 2) mm 254 mm 255 mm
N . 2 50 mm 80.0 mm | 05 mu
2 10.2 mm 10.2 mm | 12,40 mm
X - 22, "m 228 mm
X1 - 276 mm 277 mm
M. @ 73.5(-11.03) kg 7355 73.9kg
—— 1 ~——— — =
Remarks : . Test result rei. &s only to the specimen tested.
“. Test results of the sample comply with the requirement of P .., 2008, Annex A2 . A9, C' use 4.3 & 4.4

l (e iev* of measurement uncertzinty has not been taken ir » account).

| & & ¥ B itted bus - AgiaDSomt QUK e d

Fax. 2597 834

) & KR R E
LAS', CO TES 'NG CF’.TRE LIMITED

Test Certificate
Hyc ~static I« * on Cast Iron Pipe

\+ house method b. - ; on BS 437 : 2008 Clause 1)

Date of issue : 09 Nove aber '020

Page 1A of 1 page Castco La N: DPU."0910-060 HYD

Details n< supplied by clien.

C stomer : Cheung, Hing Foundry (..”") Limited Customer’s ref. no. : -~
Addr ss:299 F. X Sh Tsven, Kung Um Road, Yuen Long, Hong Kong

Jo' title: - o metno. -
Samy. * descr’ stion : JN225 Hig. "nver P-Trap with Flexible Joint

Biodname: cr F-¥

Manufacture * Cheung . "ing Foundry (HK) Limited

Date received : 10 September 2020 Date of st : 23 S¢ stember 2020

[;pecimcn 20. | D1 1200910-060
Actual in. =nal hydrostatic pressure apply (Ba,fl 35
Sustain perivd ’<ec)’ 30

I

ITes. result | Passed

Laboratory Test Resul

Rer.ark: 1. Testresults relate only to the s, >cimen tes. 4 (effect of mea urémi 1t uncertainty has not been take: into account).
2. Samples Submitted by : Asia Deveic, ment (HN, " imite
3. Country of Origin : China
4. This page no. 1A of test report supersedes page . ~ 1 of the * .vious test report of Castco LRN
DP0200910-060 HYD issued on 21 October 2020.
5. Test report for (In-house method Base on BS 437 : 2008 Clause 1 i¢ ckanged due to typgraph cal error.

Certified by: _ ‘M—

End of Report

WONG KA MAN

Senior Manager

42 5 #3038
# B B % 2 f#7 29A 3 - 29A, On Chuen Street, Famd
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Webgit

ing. Hong Kang

=

c essional Engineer
Executive Director

s as listed in the HOKLAS directory of accredited laboratories
riginal copy or the labo/atory's certified true copy is valid,

DI

L
O




BhdHARPCHFRDE
CASTCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399

| CASYCO

B8 E EHIE
LRCER B PATE

E-mail: info@castco com.hk

33, Of Kui Street, Faniing, Hong~ Kong.
29A, Tn Chuen Street, Faniing, Hong Kong.
\'ebsife: www.castco.com.hk

Test Report
Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN 1530 6506 Part 1: 1999)

Date of issue : 21 October 2020
Page 1 of 2 pages
Details as supplied by customer:

Customer : Cheung Hing Foundry (HX) Limited

Castco LRN : D

Customer’s ref. 1f
Address : 299 Pak € ha Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : --
Job title : -~

Test piece description : DN225 High nvert P-Trap with F exible Joint

Acceptance standard': BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:
Date received : 10 September 2020 Date of test 26 September 2020

Test specimen thickess : 6.66 mm Test tempers ture : 28 °C

Sketch of Test locations

Form No NDT(ST) BH_MTL_T1 d4 06/21/2018 s

FAHREEHIDBR
§ AR SR #2204 00

33, On Kui & =et

' B omar'__1 Test:wsultsrelate onlutotlie giasimen jested (effers. Cmea-

Hoh & R
CAS./CO TES MG CF!(TRE LIMITED
Fanling,—Honp. - Kang,

i 7fben Stre *. Fanling, Hong Kong.
*Ww, astco.co. * hk

Materials - 1+ = e Test of Metallic Mater als
(BS EN 10002-1 : 2001)

=i info@castco.comhk  Webs.
HKAS has aceredited this laporatory (Rzg. No. HOKLAS 032) |
This report shall not be repreduced except in full, without writt Metan.
Date of issue : 21 October ” )20
Page 1 of 1 page
B I I Details as supplied by cus omer

Customer : Cheung Hing Founa. * (HK) Lii.. *~d
C atract M., Job Title : -~
Jrigin f copper tub : -~

Grar : & Form of cc per tube product : -

No. & "vpe of sp cimen upplied : .

+.reptance s dard :

»S 437 : 2008 Clause 4.5 Table 4

Addr ss:299 Pak 5. » Tsuen, Kung U. Road, Yuen Lor , Hong Kong

~0. DN2' 5 High Invert P-Trap with Flexible joint

oD s B #1333 37, On Kui Street, Fanlng, '.ong Kong.
&4 B %4 #29A3%  29A. On Chuen Street, Fanin , Hone iy
E-mail: info@cistco.com.hk  \Website: WWWICESICU.Curi-hk

T st R >port

Eh B b RN F
cAeTro TESTING CENTRE LIMITED

: 2597 8333
.1 2597 8399

Metallic Materials (Steel - £ ‘ruc. 're i) - srineli Ha dness Test

(BS ENSO (506: Part 1' 1999)

Date of issue : 21 October 2620
Page 2 of 2 pages

HE
RS

HIOAS 022
TEST

Castco LRN : DP0200910-060 BH

Test results:
3 - e
Indentation lndi;t:l;z:n I:T;E 4 L 'entft M MEENS ;’mzﬁ; :::25 Results
no. (mm) (m 1) (HB)
1 422 W _4 4_ 202 Passed
2 435 4.7 j 26 200 Passed
3 4.16 | 4.08 ! 412 215 Passed
AN
=k
I
1
A \
RS
|y 1 '
L A | AN

Testw. ~ Techniy, “e : Brinell hardness
' Hardness scale : HBW10/3000
“orce/diameter ratio : 30
L ad symbol : Newton
told time : 128
Calibration with reference block prior to testing = * .,
. Surface finish : clean, Smooth

RIS

AR 8

B
MO

Tel"z597 8333
Fax: 2597 8399

megt uilce. *ainty has not been taken into account).

‘Al KWOK
, MICE, MHKIE

Registérd Professional Engincer
tecutive Director

Tes: eport

ties as listed in the HOKLAS directory of accredited laboratories.
riginal Copy or the labodatory's certificd true copy is valid

Castco L RN : L "0200910-060 TEN

Customer’s Ref. No. : -

Supplier : -~

Location in v

Nom' al thi «ness: ~ /1 a

Laborate  Test Res. 't
Date Received : + " September 120

Tensile Test

Date Tested : 26 Sept mber 2020

. Tesi ~esults reiate only to the specimen tes' d.

5. € ountry of Origin : China
v. Manufacturer : Cheung Hing Foundry (HK) Ltd.

/ﬂks.

!! Type Org. X-sect | Org. G» g..l e Tensile Position

) Specimen | Grade & Width Thickness Area I ngth € rength ° “*rength | Elongation of Remark
| l Identity Preparn | (mm) | (mm) | (mm') | mm) | (*ra) | (MPa (%) | Fracture

IDP020(I> M - - R04 7.71 61.95 l i 57 - Valid -

-060 i

|| J= L | |

i Remarks :
1, . =gends : A - Proportional ; B - Non - proportionar , M - Machined ; N - Unmachin>d';

+ This measurement is '"7valid' which rzlates to the po.*ion of fra. ‘ure only.

. Tes! "esults comply with BS437:2008 (. .5 Table 4 flect of measurement unc -tainty 1as not been taken into account).
4, Sar ples Submitted by : Asia Development (HK, * imited.

1/
/b
Approved Signatory : %\\(/Z///\(L%LL

Checked by :
End of Report
ICE, MHKIE
Form No. ST BSEN 10002-1_2001 T2 dd 120572017 3 ,,.\:.’"l',‘:‘;i,ﬁ,"f"‘“"
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listedhin #mHOK LA

This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copj-o

BH




B ERBR T SER A B &Ko RA S Hi=
CASTCO TESTING CENTRE LIMITED €777 TESTING CENTRE LIMITED ns

i #7333 33, 0n Kui Street, Fanfng, iong Kong. 1.': 2597 8333

Tast Report 5924 #729A3% 294, On Chuen Street, Farllin |, Hon' nuiy F' «: 2597 8399 HOGAS 032
Dimensios and Mass of Cast I'on Drain Pipes, Fitting and Their Jc € mall: ifo@cpsico.com.hk,  f¥gnsita: waw cas'w'w"",'; port o
«st R po

[BS 437 : 2008 Annex A2 to AY (Clause 4.3 & 4.4 - " Py A . . .
) Dimension and Mass of Cast Ire 1 Dr. in “ipr s, Fitt, 1g 2 1d Their Joints
Castco LRN : DP02) iBS 437 : 2608 Anuex. 2toa (C'.used.3 :4.4 |

Page 2 of 2 pag

Date of issue : 21 Qstoher 2020
Page 1 of 2 page(s) Castco LRN : DP0200910-061 DIM

Appendix

Details as supplied by custom
Customer : Cheung Hing Foundry (HK) Limited Customer’s ref. no. : —
Address 299 Pak Sha Tsuzn, Kung Um Road, ® aen I ong, Hong Kcng

Job title : - Conrract no. :
Sample description : DN250 Higk Invert P-Trap il “ihie Joint

Manufacturer : Cheung Hing Foundry (HK) Limite 1

Brand name : CHF - %

Nominal bore: 250 mm

Nominal Length: -

Nominal Mass: 80.5 kg

Type of joint: Flexible joint

Laboratory test result Al
o Date sample received : 10 Sept mc r2 20 Date of test : 23 September 2020
s Dimensions Check
Specimen no. : DP0200910-061
Do BS. auiremen. Product requirement f'om code Kibssiead i valiie
m from tig, ve - no.-—-____
A [ - 620 mm 624 mm
B 4 |9 2 = 475 mm 478 mm
A § 47 7% 473 mm " 469 mm
EY NZI|7 ) 352 mm T 357mm
T N ¥ 7 F 115 mm T "20mm
oD - 274 mm 27 mm
[ ; : — 90 mm - | 9_0nu.
\ & = 12 mm [ 11,7 mm
LN = 250 -m >Simm |
[ ONx = 294 mm 295 mm N\ |
Me- = 80 803ke |
_ T —=
Remarks : . Test result rei ces only to the specimen tested.
.. Ce mpliance check against BS 437 : 2008, Annex A210 A® Ciaw. 4.3 (4.4 was no. ostib' . as this fitting
l ¢ ulc not be found in the standard (effect of measureme .t uncertainty . -s not been taken . - » account).
—_— — — S itted s Aaid I ER i d
I
ASTCO # "7 5 X %ﬁ T TR 8] |
= CAS'./CO TES.'NG CF’,TRE LIMITE L EEE
Farm No. PIPE DIM437_2008 T1 dd 310772019 6

Test Certificate

xecutive Director

Hyu. ~static Te. * on Cast Iron Pipe
as listed in the HOKLAS directory of accredited laboratories.
copy or the labptatory’s certified true copy is vali

(1. house method b. . on BS 437 : 2008 Clause 1)

Date of issue : 09 Nove 1ber 020
Page 1A of 1 page Castco Li N: DP0.1910-061 HYD

Details ~= <upplied by clien.

C stomer : Cheung ing Foundry (1.7 T imite” Customer’s ref. no. : —
Addr ss : 299 P.: Sh. Teran, Kung Um Road, Yuen Long, Hong Kong

Jo' title: - Samisget no.: -~
Samp. descr’ tion : JN250 Hig.. "ver P-Trap with Flexible Joint

Bra Aname: 7 F -

Manufacture. * Cheung . "ng Foundry (HK) Limited

Laboratory Test Resuli

Date received : 10 September 2020 Date of * st : 23 S¢ stember 2020
‘ Emcimcn B, | D1 1200910-061 —|
Actual inw. mal hydrostatic pressure apply (Bu.,! 3.5 I I D
|
I Sustain period ‘sec)| 30 - @0
1
Test -esuit I Passed

Rer.aark: 1. Testresults relate only to the s, ~cimen tes. 4 (effect of mea arem¢ 1f uncertainty has not been take:i into account).
| 2. Samples Submitted by : Asia Develc, ment (HK, ' imitea
3. Country of Origin : China
4. This page no. 1A of test report supersedes page .. 1 of the = .vious test report of Castco LRN
DP0200910-061 HYD issued on 21 October 2020.
5. Test report for (In-house method Base on BS 437 : 2008 Clause 1 : is.changed due to typograph cal error.

Checked by: /ﬂhﬁ Certified by: b&\ BN

End of Report WONG KA MAN

Senior Minager

#4264 . 6/F, Techno Centre, 33, On Kui'Street, Fanling, Hong Kong.
47 % .2 1 4 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.

# % & f#f 29A 3+ 29A, On Chuen Street, Fantifg: Hong Kong
Tel: 2597 8333 Fax: 2597 8399 E-mall: info@castco.com.hk Webgit o
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Tel : 2597 8333
Fax: 2597 8399

Fodob R EHIKE
FRMBELHRAR

E-mail: info@castco com hk

33, On Kui Street, Fanilag, Hong Konyg.
29A, Tn Chuen Street, Faning, Hong Kong.
Websita: www.castco.com.hg

Test Report

Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN 150 6506: Part 1: 1999)

Date of issue : 21 October 2020

Page 1 of 2 pages Castco LRN : D

Details as supplied by customer:

Customer : Cheung Hing Foundry (HK) Limited Customer’s ref. rf
Address : 299 Pak Sha Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : -
Job title : --

Test piece description : DN250 High nvert P-Trap with F exible Joint

Acceptance standard : BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:
Date received : 10 September 2020 Date of test |26 September 2020

Test specimen thick1ess : 6.6 mm Test temperture : 28 °C

Sketch of Test loca

EsS

Bh HABE S HRAE
creTAo TECTING CENTRE LIMITED

CASTC
e

G0 B2 #7335 37, On Kui Street, Faning, ‘ong Kong. . ':2597 8333
&b H %% #$729A3%  29A.On Chuen Street, Faniin , Hone iy, F7 .: 2597 8399 HOIQAS 03
E-mail: info@cistco.com.hk \WeDsite: WWW.casico.comm.hk e

T st R »port
Metallic Materials (Steel - & ‘rucy *rr 1) - srinell Hai dness Test
{BS ENiSO ¢ 306: Part 1- 1999)

Date of issue : 21 October 20

Page 2 of 2 pages Castco LRN : DP0200910-061 BH

Test results:
Indentation Indemaflonv -y I ‘en\z’lt. m mezns :‘::r:::z; “::::5 Results
no. {m 1) (HB)
1 214 Passed
2 214 Passed
3 ! 210 Passed

Testw. ™ Techni, "« : Brinell hardness

" Hardness scale : HBW10/3000
“orce/diameter ratio : 30
L ad symbol : Newton

#

Form No. NDT(ST) BH_MTL_T1d1 06132018

SRR B REHIBR
£ 8RR R H20A

33, On Kui o

a0

Cemidii’ info@castco.comhk  Webs. : ww.
has accredited this laberatary (Reg. No. HOILAS 032) o
This report shall not be repreduced except in full, Without writte metan.
Date of issue : 21 October 7 120
Page 1 of 1 page
B I I Details as supplied by cus omer

Customer : Cheung Hing Founa. * (HK) Li.. “~d

C atractM .. Job Title : -
Jrigin  fcoppertub :--

Grac . & Form of co per tube product : --

« “eptance s,

CAS./CO TES MG CFI(TRE LIMITED

O Tviuen St t. Fanling, Hong Kong.
~astco.cu * hk

Materials - 1 n' e Test of Metallic Mater als

Addr s : 299 Pak 5. ~ Tsuen, Kung L. Road, Yuen Lor , Hong Kong

No. & "vpe of sp' zimen * upplied : . ~0. DN2' ) High Invert P-Trap with Flexible joint
Jard : ' S 437 : 2008 Clause 4.5 Table 4

told time : 128
Calibration with reference block prior to testing = *___, *
. Surface finish : clcan, smooth

I )

l_ —B mar' -1 Test: sults relate onlutoilia cnéemen jested (effar. Cmes- magt uiice. inty has not been taken into account).

B X B e RN g

Tei 72597 8333
Fax: 2597 8399

aet. Fanling,—Hono. Kang,

Eng.. MICE, MHKIE
d Professional Engincer
Executive Director

Tes: eport

ties as listed in the HOKLAS directory of accredited laboratories.
riginal copy or the labioatory's certified true copy is valid

(BS EN 10002-1 : 2001)

Castco L N : L 10200910-061 TEN

] BH

Customer's Ref. No. : ==

Supplier : -
Location in v *

Nomi al thi <ness: 7 30m 1

Test “esults reiate only fo the specimen test 4.

5. C ,untry of Origin : China
. Manufacturer : Cheung Hing Foundry (HK) Ltd.

Seaior Supervisor

Form No. ST BSEN 10002-1_2001 T2 dd 12/0572017

+ This measurement is ‘i~valid' which relates to the po. “ion of fra. uire only.

© Test esults comply with BS 437-:2008 (. ¢ 5 Table 4 _~ffect of measurement une: tainty 1as not been taken into account).
4. Sar ples Submitted by : Asia Development (HK, * imited.

KWAN NING

Laborai.  Test Res. 't
Date Received : 1 September 120 Date Tested : 26 Sept. nber 2020
Tensile Test &
!! Type Org. X-sect | Org. G _,.‘ ald Tensile Position
I Specimen | Grade & Width Thickness Arca I agth I € rength ' “*rength | Elongation of Remark
‘ | Identity Prepar'n (mm ) (mm) (mm’) _mm ,‘J__U “a) ! (MPa ! (%) Fracture
HDPO200s M - e 797 7.80 62.09 l l 1.0 - Valid -
061 i
=L | = TEN
f Remarks: —
I 1,. =gends : A - Proportional ; B - Non ~ proportionai , M - Machined ; N - Unmachinid ;

Approved Signitory :

L I O]
B.Sc; C Eng., MICE, MHKIE
Registereit Professional Frgincer
Executive Director

End of Report

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listes
This report shall not be reproduced except in full, without writien approval from this laboratory. Only the original copy

laboratories.
id




(B B RRF S AR B b K b AR HE=
' CASTCO TESTING CENTRE LIMITED cASTA2 TESTING CENTRE LIMITED ns'

FBH-H%-E #3348 33 On Kui Street, Farling, 'ong Kong. . ':2597 8333
e a4 T 0] s 20 A 26
Test Report F A B H29A% 23.x On Chuen Street, Fanine Hone iy Fo : 2597 8399 HOQAS 032
. . A o S o E-mail: info@cé&stco.com.hk WeDSItE! WWW.CESICU.Con -hk = vest
Dimension and Mass of Cast Iron Drain Pipes, Fitting and Their Jo Bist Roport

B8 437:2008 Ankx A2 AT (Chitise 435 4.4)] Dimensior and Mass of Cast Irc 1 D1 vin  ipe ., Fitt ng ¢ nd Their Joints

{BS 437 : 2008 Aniiex \2to. * (C) use4.3..4.4 |
Page 2 of 2 pageis) Castco LRN : 21020f

Date of issue : 22 April 2021
Page 1 of 2 page(s) Castco LRN : 210209-2851-009 DIM

Appendix
Details as supplied by customer

Cuztomer : Cheung Hing Foundry (1K) Limited Customer’s ref. no. : -
Address : 299 Pak Sha Tsuzn, Kung Um Road, Y 1en 1 .ng, Hong Keng

Job title : - Contract no. : -
Sample description : IMN360 High invert P=Tiap vifh i =xible Joint

H Manufacturer : Cheung Hing Foundry (HK) Limit. 1

Brand name : CHF - %

Nominal bore: 300 mm

X1 Bl Nominal Length: --
H—1 <] Nominal Mass: 120 kg
P T — Type of joint: Flexible joint
-T e G _
—y --—;? -/ Laboratory test result
/ ‘ Date sample received : 09 Febrv u_ 20! Date of test : 22 April 2021
c’%‘:’ E wm L Dimensions Check
lu\ﬂ «=——7» T Specimen no. : 210209-2851-009
i
o \~\ .72 © 2 g B> ~quireme.. Product requirement fiom code
. Dimensions Srom Mtre = 1. CBD300 Measured mean value
. — g
N A A [ 675 mm 672 mm
7 B - 4
.._______.___:\'M - _‘ y ¥ A 540 mm iy 544 mm
Cc - 555 mm 560 mm
J 105 mm 106 mm
oD 322 mm 718 mm
s | mir 30mm 90 mm 9L mm
B T - 9 mm | 0.6lLm
¢ 300 mm | 5o mm
X! 340 mm 349 mm
Mass 120(-18) kg 120 kg 121.0ng
i ]
2 —} IS ———4& |
Remarks: ' Testresultre. es only to the specimen tested.

“. Compliance check against BS 437 : 2008, Annex A2 to A9 ~1_ *=4.3 & 4.4 was n. nossibl as this fitting
l c¢ k¢ not be found in the standaid (effect of measureme: . uncertainty “asnot been taken " , account).
__ _3."ampi Submitted by : Asia Develouiient (HK) Cigite

SV |

Hh B R TR E) | 2

Form No. PIPE DIM437_2008 T1 &4 31072019, 1 - .,
) i CAS/CO TES MG CF'(TRE LIMITED L J, 9/
Sigriatory « U\
3
| WONG KA MAN
£ 5 8 B A 33 A Test Certificate Seaior Manager
& 492 17 30 5 37 Hyu ~static e * on Cast Iron Pipe
F % H % & B2y s as listed in the HOKVAS directory of accredited laboratories.
Tel: 2597 8333 Fax: 2597 83 (.- house method b~ on BS 437 : 2008 Clause 1) iginal copy o the fabdybtory's centified truc copy is valid

Date of issue : 29 Apri 2021
Page 1 of 1 page - ] Castco Li N: 2102, 2-2851-009 HYD y

Details s supplied by clien.

C' stomer : Cheung ing Foundry (1. Vimited Customer’s ref. no. : -
Addrr s : 299 F. ' Shi Tsnen, Kung Um Road, Yuen Long, Hong Kong

Jo! title: -- Samisgetno.: -
Samp. descri tion : JN300 Hig.. "nver P-Trap with Flexible Joint

Br. diname: CF /7 -W

Manufacturc - Cheung ."ng Foundry (HK) Limited

Laboratory Test Resuh

Date received : 09 February 2021 Date of * st: 22 A ril 2021
| l;p:cimcn 0. _| - 211209-2851-009 |

Actual in.. mal hydrostatic pressure apply (Ba.,ll W 35 2
s HYD
I Sustain perivd ‘sec)| 30 - @0

|Tesl ‘esuit —l Passed

I

Rer ark: 1. Test results relate only to the s, ~cimen tes. 4 (effect of inea .ireme it uncertainty has not been -akex into account).
| 2. Sample Submitted by : Asia Develoy. ~ent (HK, ~ imited.
3. Country of Origin : China

7 )
< b
Checked by: = Certified by: _ l 1\ W""/’) )
SIT KWAN NING End of Report g
Senior Supervisor WONG KA MAN
Form No. PIPE HYD In-house_T ¢4 03/06/2020 04 Senior Manager

i % B 533 58 5 41 2 6 # . 6/F, Techno Centre, 33, On Kyl Street, Fanling, Hong Kong
B 42 B 730 %547 € .2 1 # + 1/F, Sun Ling Plaza, 30, On Kui'Glreet, Fanling, Hong Kong.
£ i B B % 2 7 29A 3 -29A, On Chuen Street, Fanling, Hong Kor
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk  Weksi bl
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E-mail: info@castco com hk

33, Or“Kui Street, Faning; HongKong.
29A, Tn Chuen Street, Faning, Hong Kong.
Wiebsit2: www.castco.com.hg

Test Report

Metallic Materials (Steel - Structural) - 3rinell Hardness Test
(BS EN IS0 6506: Part 1: 1799)

Date of issue : 29 April 2021

Page 1 of 2 pages Castco LRN : 21

Details as supplied ) customer:

Customer : Cheung Hing Foundry (HE.) Limited Customer's ref. n
Address : 299 Pak Sha Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : -
Job title : -

Test piece descripticr. : DN300 High Invert P-Trap with Flzkible Joint

Acceptance standarc | BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:
Date received : 09 February 2021 Date of test : 04 March 2021

Test specimen thickr ess : 11.39 mm Test temperacure’: 20 °C

Sketch of Test locations

o

Form No. NDT(ST) BH_MTL_T1 /4 06/112018

¥ 33, On Kui ('eet,

W8 R g 833

' casTCOl
&
5

in o o

HKAS has aceredited this laboratory (Reg. No. HOELAS 032) u
This report shall not be reprduced except in full, Without writte}

Date of issue : 29 April 202

Page 1 of 1 page

Customer : Cheung Hing Founc v (HK) Lir .ted
Addres . 2v9 ro Sha Tsuen, Kuny, “'m Road, Yuen Long
Job Tiu.

Cor .act No. : == -
C .gin of el : -

srade . form of ste¢ pro ...~

Acce, tance stande 1:BS 57:20.° Clause 4. Table 4

\__ _Rejark_ 1. estr sultsrelate onlv.tothe szedimen fosted (eifeuio neas-ment unse.,

CAS'. CO TES 'NG CF".TRE LIMITED

wiewan~ Materials - 4 >ar fe Test of Metallic Mater als

No. ¢ Type of speci .en supplied : 1 no. . N300 High Invert P-Trap with Flexible Joint

Iy

@éjgg;u,\gﬁqa:::’é‘ﬁ’z\ﬂ
cAeTAn TESTING CENTRE LIMITED

HeE
RS

HOALAS 032
TEST

0428 #7333 37, On Kui Street, Fanlng, 'ong Kong. 2597 8333
&b W% 4 B29A%  29A. On Chuen Street, Faniin , Hone - wi., . 2597 8399

E-mail: info@cdstco.com.hk  \WeDsite: WWW.CESICU.Coni-hk

it R port
Metal ic Materials (Stee! - S rucy 'ra’y - J rinell Har Iness Test
(BS ENT50 ¢ 706: Paut 1: 999)

Date of issue : 29 Aprii 2021

Page 2 of 2 pages Castco LRN : 210209-2851-009 BH

Test results:
lnde::;auuu lndc(;t:i_n:r:;‘ a_:;ﬂ 3 I ‘ent?rt:“ n)mea-ys S:r::zzt‘::zg Results
§ (mm) - (HB)

1 2.19 a8 vE 2 208 Passed

2 431 4.5 T4l 196 Passed

3 429 | 435 T 4.32 195 Passed

"k
T
7S

| &8 | | i
L A [ =5

Testw. ~ Techniy, "= : Brinell hardness
*  Hardness scale : HBW10/3000
“nrce/diameter ratio : 30
Le d symbol : Newton
* old time : 128
Calibration with reference block prior to testing : A
Surface finish : cleas; siooth

CalB i O

~inty has not teen taken into account).

4 r:_‘i
ra. v

[N
'

KBTS R

K&
NS

CuJomy

2557 8333

Tok

Fanling, - Hong -Kang

B 9 2 B120A 8% — 20 _Or Mhuen sy A, Fanling, Hong Kong.  Fax: 2597 8399 5
niu@castco.comhk  Web.™ : ww *castco.cc m.hk &'rfgﬂ wq:gﬁ:\mgAN

Tes. Report

ies as listed in the HOKEAS directory of accredited laboratories.
Figinal copy or the labdsitory's certified truc copy is valid.

(BS EN 10002-1 : 2001)

Castco 1 N : 2.1209-2851-009 TEN

BH

Customer’s Ref. No. : -
{ong Kong

Supplier : --

Location in works : -~

Nomina' aickness: 11.82. m

+ This measurement i$ ‘iuvalid'w’ .ch

2. Test re its rels < only to the specimen tested.

4. "ample Submitted by : Asia Development (HK) Limited.
5. Cu nury of Origin : China

Brar | namc: CHF 4
7 Man facturer : CheungHing Foundry (H' ) Limitea.

Checked by : /é’b

L. horatory . st Res It
Date Rev ived : 01 A, +12021 Date Tested : 10 A ril 2C'1
Tensile Test
Type Org. X-sect| Org. Gauge|  Yield Tensilc ‘osition
Specimen | Grade < Width Thickness Area Length Strength | Strength | .._..gation of Remark
Identity Prepa: (mm ) (mm) ( mm* ) (mm ) (MPa) (™) (%) Fracture
Iy |
I 210209- 3
I 28514009 . o 827 11.82 97.69 - - | 177 = Valid &
N a _J
Re carks :
1. Legen. = - A - Propoitienal - B -Non- portional ; M-} _chined ; N - Unmachined ;

3. Test results « mply with BS 437 : 2008 Clause 4.5 Table 4 (¢. ™t of meas. >ment uncertainty

reia. < to the position o1 wucture on'

. oeen taken into account)

1 x
LRI

Anproved © _natory :

SIT KWAN NING End of Report
Senior Supervisor WONG KA MAN
Form No. ST BSEN 10002-1_2001 T2 dd 1240572017 4 Senior Mnager
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specil ivities as listed in (i HOKLAS directory
‘This report shall not be reproduced except in full, without written approval from this wiginal copylacthalahacatands.oecis
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